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Prescribing Tip No.321
Date: 4th June 2021


Prescribing tip for information




Steroid Emergency Cards - Information, References, and web links.

A National Patient Safety Alert (NatPSA) was issued in August 2020 in relation to the roll out of Steroid Emergency Cards to support the early recognition and treatment of adrenal crisis in adults. 

Actions highlighted by the alert were due for completion by 13 May 2021. Failure to take the actions required under this NatPSA may lead to CQC taking regulatory action.

The following prescribing tip is a collation of links and resources (not exhaustive) which practices may find useful as references when rolling out this programme of work.

Resources to support with the identification of patients at risk of adrenal insufficiency.

· Guidance on issuing the Steroid Emergency Card in adults – SPS - Specialist Pharmacy Service – The first stop for professional medicines advice

· PrescQIPP (https://www.prescqipp.info/our-resources/webkits/hot-topics/.) have also developed a series of resources including Emis Web searches and ‘A guide to implementing the Steroid Emergency Card NatPSA’. 

The PrescQIPP site also contains: 

· a useful patient information leaflet which explains to patients the purpose of a Steroid Emergency Card.

· an Emis web protocol – which prompts the prescriber to print the patient leaflet and will automatically enter the read code ‘Emergency Steroid Card issued’ when the leaflet is printed.

Ordering Steroid Emergency Cards

· Details for placing orders for Steroid Emergency Cards can be found here. 
NB. Steroid Emergency Cards are intended for use alongside existing Steroid Treatment Cards (blue cards) 

Steroid sick day rules patient leaflet 

· A patient leaflet explaining sick day rules for patients prescribed steroids can be found here 



Other useful documents -




[bookmark: _MON_1682235159][bookmark: _MON_1682235346]                      


To contact the Medicines Optimisation Team please phone 01772 214302
If you have any suggestions for future topics to cover in our prescribing tips please contact Nicola.schaffel@nhs.net
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When to issue a steroid TREATMENT card or a steroid EMERGENCY card. 


Recently issued National guidance1 promotes a 
NEW patient-held Steroid Emergency Card to 
help healthcare staff identify patients with 
adrenal insufficiency and provide information 
on emergency treatment.  
This means that from 13th August 2020 there 
are now 2 types of steroid alert card a patient 
may be required to carry: 


1. A steroid TREATMENT card (blue card) 


2. A steroid EMERGENCY card 


What is the difference? 
A steroid treatment card (blue card) carries a 
series of instructions for the patient and 
informs healthcare professionals to whom the 
patient shows the card2.  
The steroid emergency card (new card) should 
be given to all patients with primary adrenal 
insufficiency and those who are steroid 
dependent1 (on a long-term oral steroid). The 
emergency card may be issued at prescriber 
discretion for other medical conditions or for 
those who may develop secondary adrenal 
insufficiency and become steroid dependent. 


 


Primary adrenal insufficiency patients should 
be encouraged to register as a steroid-
dependant patient with their local ambulance 
service as patient consent is required. The 


SWASFT Special Patient Information Form is 
available here. 
 


Where can I find them? 
Both the Steroid Treatment Card and the 
Emergency Steroid Card can be ordered from 
the usual suppliers1:  
a) NHS Forms at NHS Business Services 
Authority (NHS BSA) 
http://www.nhsforms.co.uk/   
b) Primary Care Support England (PCSE online) 
https://secure.pcse.england.nhs.uk/_forms/pc
sssignin.aspx 
c) Both cards are available on SystmOne. 
 
 


The steroid emergency card is available online 
https://www.endocrinology.org/media/3703/new-
nhs-emergency-steroid-card.pdf  
Who should issue the steroid treatment card or 
steroid emergency card?    
The prescriber is responsible for issuing the card1,2. 
Its purpose should be discussed with the patient.  
The prescriber should ensure that the information 


on the card is kept up to date and should explain 


the instructions on the card when issuing one to 


the patient.   


When dispensing systemic corticosteroids, check 
that the patient has a card and that the 
prescription information recorded on the card is up 
to date.  A new/replacement card should be issued 
at the point of dispensing, if required.  Dispensers 
should inform the prescriber of any action taken. 
 
When to give a steroid treatment (blue) card: 
Oral steroids 


• All oral corticosteroids for periods of more than 


three weeks should receive a steroid treatment 


card at the outset of treatment2. 


• For patients on oral corticosteroids for three 


weeks or less, or those receiving more than four 


short oral courses per year, a card may be 


issued at the discretion of the prescriber or 


pharmacist.   


Topical and nasal steroids 
Only be issued to patients prescribed topical or 
nasal corticosteroids if considered necessary by the 
prescriber2.  This includes dispersible tablets used 
as mouth rinses and sublingual tablets for 
treatment of mouth ulcers. Systemic absorption 
may follow nasal administration particularly if high 
doses are used or if treatment is prolonged; 
therefore, also consider the cautions and side-
effects of systemic corticosteroids. The risk of 
systemic effects may be greater with nasal drops 
than with nasal sprays; drops are administered 
incorrectly more often than sprays.3  
 
 



http://www.dorsetccg.nhs.uk/Downloads/aboutus/medicines-management/Other%20Guidelines/SWASFTPatientInformationFormforGPSurgeries.docx?UNLID=51089973620201124134421

http://www.dorsetccg.nhs.uk/Downloads/aboutus/medicines-management/Other%20Guidelines/SWASFTPatientInformationFormforGPSurgeries.docx?UNLID=51089973620201124134421

http://www.nhsforms.co.uk/

https://secure.pcse.england.nhs.uk/_forms/pcsssignin.aspx

https://secure.pcse.england.nhs.uk/_forms/pcsssignin.aspx

https://www.endocrinology.org/media/3703/new-nhs-emergency-steroid-card.pdf

https://www.endocrinology.org/media/3703/new-nhs-emergency-steroid-card.pdf
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Steroid Treatment Card (Blue) 


 


 


 


 


 


 


 


 


 


 


 


 


 


  Steroid EMERGENCY Card (new) 


 


 


 


 


 


 


 


 


 


 


 


 


Inhaled steroids 
The BNF4 states that systemic absorption may 
follow inhaled administration particularly if 
high doses are used or if treatment is 
prolonged. 
*Steroid treatment cards should be considered 
at lower doses if there is concomitant use of: 
(i) intranasal and/or topical corticosteroids; OR 
(ii) medicines that inhibit the metabolism of 
corticosteroids (cytochrome p450 inhibiting 
drugs especially ritonavir, itraconazole and 
ketoconazole).  
 


Please note: The ages denote when to give a 
steroid card and not the licensing of the inhalers. 
See www.rightbreathe.com for more information. 
See www.dorsetformulary.nhs.uk for the most up 
to date formulary information. 
 
Parenteral steroids  
Any patient using injectable steroids e.g. 
hydrocortisone, for adrenal insufficiency or 
Addison’s disease must be issued with the new 
Steroid Emergency card by the prescriber. 


 


 



http://www.rightbreathe.com/

http://www.dorsetformulary.nhs.uk/
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When should you give a steroid TREATMENT card for inhaled corticosteroid prescriptions?  


Steroid  
Adult (> 12 years)  
TOTAL DAILY DOSE *  


Child (2 to 12)           
TOTAL DAILY DOSE**  


Child (< 2 years)   


BECLOMETASONE DIPROPIONATE 


ALL CHILDREN  
LESS THAN 2  
YEARS OF AGE ON  
INHALED  
CORTICOSTEROIDS  
SHOULD BE GIVEN 


A STEROID CARD 


Including CFC‐free Clenil 


Modulite®, Easyhaler®, 


Asmabec® and Soprobec® 


≥ 800 micrograms daily  
≥ 400 micrograms 


daily   


CFC‐free Fostair®, Fostair® 


NEXThaler®, Kelhale® and Qvar®  


≥ 400 micrograms daily  Unlicensed – give with 


any dose 


Trimbow®  
Only for use in adults over 18 years 


of age ≥348 micrograms daily  


Unlicensed – give with 


any dose 


BUDESONIDE 


Including Budelin®, Easyhaler®, 


Pulmicort®  


≥ 800 micrograms daily**  ≥ 400 micrograms 


daily  


Fobumix®  
Only for use in adults over 18 years 
of age.  ≥ 640 micrograms  


 Unlicensed – give with 


any dose 


Symbicort®and Duoresp®  
≥ 800 micrograms of budesonide 


daily   


≥ 400 micrograms of 


budesonide daily   


CICLESONIDE  


Alvesco®  ≥ 320 micrograms daily  Unlicensed – give with 


any dose 


FLUTICASONE  


Flixotide®, Flutiform®, 


Fusacomb®, Sereflo®, 


Combisal®, AirFluSal®, Stalplex®, 


Aloflute® and Seretide®  


≥ 400 micrograms daily  
≥ 200 micrograms 


daily  


Sirdupla®  


Only for use in adults over 18 


years of age  


≥ 400 micrograms daily 


Unlicensed – give with 


any dose 


Relvar Ellipta®  


Adults (>12 years). All patients 


should be given a steroid treatment 


card5 


Unlicensed – give with 


any dose 


Trelegy Ellipta®  


Only for use in adults over 18 


years of age. All patients should 


be given a steroid treatment card5  


Unlicensed – give with 


any dose 


MOMETASONE furoate 


Asmanex® ≥ 400 micrograms daily ≥ 200micrograms daily 


**Turbohaler® and aerosol inhalation doses can be considered equivalent (SIGN/BTS British Guideline on the 
Management of Asthma of November 2005); green text= formulary, back text= non-formulary or not on formulary 


References 1. National Patient Safety Alert - Steroid Emergency Card to support early recognition and treatment of adrenal crisis in 


adults; 2.Health Service Circular HSC 1998/056 (Revised National Steroid Treatment Card; 3.  Current Problems in Pharmacovigilance, Volume 
31, May 2006 London Respiratory team; 4.BNF; 5. https://www.rightbreathe.com/ 
Contact us medicine.question@dorsetccg.nhs.uk  
 



https://www.rightbreathe.com/

mailto:medicine.question@dorsetccg.nhs.uk
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Summary of patients eligible for the Steroid Emergency Card: 



Taken from: 

https://www.endocrinology.org/media/4030/spssfe_supporting_sec_-final_hls-19022021-2-1.pdf



Below are the groups of patients, receiving exogenous glucocorticoids and therefore at risk of AI, who need a Steroid Emergency Card. They should be given cover with hydrocortisone if admitted to hospital unwell or when undergoing a surgical or invasive procedure: 



Oral Glucocorticoids: 

[image: ]



3 or more short courses of high-dose oral glucocorticoids within the last

12 months, and for 12 months after stopping (see Table 2)

[image: ]

• Repeated courses of dexamethasone as an antiemetic in oncology regimens, and for 12 months after stopping (the Steroid Emergency Card should be given on first cycle of dexamethasone) when future cycles are anticipated.

• Prolonged courses of dexamethasone (>10 days) for the treatment of severe Covid-19

· in these scenarios the card should have been issued by secondary care.



Intra-articular glucocorticoid injections



• 3 or more intra-articular/intramuscular glucocorticoid injections within the last 12 months, and for 12 months after stopping



(if a patient has major surgery, trauma or intercurrent illness within 28 days of having an intra-articular glucocorticoids steroid injection, then they may be at risk of AI) 











Inhaled glucocorticoids



• Inhaled steroids >1000mcg/day beclomethasone or >500mcg/day fluticasone (or equivalent dose of another glucocorticoid), and for 12 months after stopping (see Table 3)

[image: ]



• Patients taking inhaled corticosteroids at doses described in Table 4 and any other form of glucocorticoid treatment (incl potent/very potent topical glucocorticoids, intra-articular injection, regular nasal glucocorticoids).

[image: ]



Topical glucocorticoid creams and ointments: 



• Topical high-dose (>/= 200g/ week) potent or very potent glucocorticoids used across a large area of skin for 4 weeks or more, or factors increasing absorption assessed on a case by case basis, and for 12 months after stopping. (see Table 5)

• Potent or very potent topical glucocorticoids applied to the rectal or genital areas and used at high dose (more than 30g per month) for more than 4 weeks, and for 12 months after stopping



Other patients may be at risk depending on other factors outlined in the full guidelines (see guidelines for further detail) and these need to be assessed on a case-by-case basis.

[image: ]



• Patients prescribed any form of ongoing glucocorticoid treatment (except small amounts of a mild or moderate topical glucocorticoid which should be assessed on a case by case basis) in conjunction with medicines known to be potent CYP3A4 enzyme inhibitors



Potent Protease inhibitors:

Atazanavir

Darunavir

Fosamprenavir

Ritonavir (+/- lopinavir)

Saquinavir

Tipranavir

Antifungals:

Itraconazole

Ketoconazole

Voriconazole

Posaconazole

Antibiotics:

Clarithromycin—long term courses only



Who should be given a Steroid Emergency Card and “sick day rules” advice

These are the patients on exogenous steroids at increased risk of AI needing a Steroid

Emergency Card and advice regarding “sick day rules” if unwell outside of hospital.

These groups are at greater risk of significant HPA axis suppression. They require

cover with hydrocortisone if admitted to hospital unwell (Simpson et al) or when

undergoing a surgical or invasive procedure (Woodcock et al).

• Patients taking oral prednisolone 5mg or above (or equivalent dose of other oral glucocorticoids) for more than 4 weeks, and for 12 months after stopping oral steroids (see Table 1)

• Patients receiving intra-articular or intramuscular glucocorticoid injections who also use glucocorticoids by another route (eg inhaled steroids, oral steroids etc)

• Concomitant use of CYP3A4 enzyme inhibitors (see list below) and glucocorticoids (any route of administration except small amounts of topical mild or moderate potency glucocorticoid which should be assessed on a case by case basis)

• Patients with respiratory disease such as COPD and asthma on high dose inhaled steroids receiving repeated courses of oral steroids (3 or more courses





Who should have steroid cover for intercurrent illness, invasive procedures

and surgery?

Any patients carrying a Steroid Emergency Card, that is all patients listed above,

should have steroid cover when acutely unwell or if having surgery or undergoing an

invasive procedure such as endoscopy (Woodcock et al).

a. There is no need for these patients to be issued with an emergency hydrocortisone injection kit unless there is specific clinical concern.

b. There is increased risk of AI when steroids are used across multiple routes eg. intra-articular, oral, inhaled, topical). If there is doubt or clinical concern then a Steroid Emergency Card should be issued.

c. In the presence of hypotension, tachycardia, vomiting, hyponatraemia after surgery or an invasive post-procedure, or protracted course of glucocorticoid such as for Covid-19 there should be a low threshold for steroid cover.

d. For more endocrinology resources and information on sick day rules please go to https://www.endocrinology.org/adrenal-crisis









image5.png

T spssfe_supporting_sec_-final_hls-19022021-2-1.pdf - Adobe Reader - X
Fle Edt View Window Help *

AR ZeB &6 @[] = @[] |H B | @ 3| Tools | Sign | Comment

~ Signin
opical steroid treatments Ptoter_l‘(j;y of » Export PDF
steroi v Create PDF

Beclometasone dipropionate 0.025% Adobe PDF Pack @
Convetfles to POF and easy combine
Ehemwih othe e ypes wit 3 b

Betamethasone dipropionate 0.05% and higher [incl Dalonev, supsarption

IDiprosone, Dovobet, Enstilar, in combination with clotrimazole (incl |Potent select Fleto Convert o PO

Lotriderm) and salicylic acid (incl Diprosalic)]

[Betamethasone valerate 0.1% and higher [incl Audovate, Betacap,
Betesil, Betnovate, Bettamousse, and in combination with clioquinol, JPotent
usidic acid ( incl Fucibet, Xemacort) or neomycin] e
nd Files
IClobetasol propionate 0.05% and higher [incl. Clarelux, ClobaDerm, ery potent P

Select File

[Dermovate, Etrivex and in combination with neomycin and nystatin]

Diflucortolone valerate 0.1% [incl Nerisone] otent
Diflucortolone valerate 0.3% [incl Nerisone Forte] ery Potent

[Fluocinonide 0.05% [incl Metosyn] otent

[Fluocinolone acetonide 0.025% [(incl. Synalar) and in combination
N P : Potent
ith clioguinol (incl Synalar C)]

[Fluticasone propionate 0.05% [incl Cutivate] otent
[Hydrocortisone butyrate 0.1% [incl Locoid]

[m]

ik 08/04/2021






image1.png

T spssfe_supporting_sec_-final_hls-19022021-2-1.pdf - Adobe Reader - X

File Edit View Window Help x
ek 2N e =N =) | @® @ 5] = @[] |BH B | @ 3|k Tools | Sign | Comment
S B Sionn
N [» Bportpor
v Create PDF
Adobe PDF Pack @
Convert il to PDF and easiy combine.
them with ather fil ypes with s paid
Table 1: Long-term oral glucocorticoids (ie 4 weeks or longer) subsctption
Medicine Dose () Select il to Convert to PDF:
Beclometasone 625 microgram per day or more
Betamethasone 750 microgram per day or more
Budesonide 1.5mg per day or more (***) seect e
Deflazacort 6mg per day or more
Dexamethasone 500 microgram per day or more (**) > Send Files
Hydrocortisone 15mg per day or more (**) > Store Files
Methylprednisolone 4mg per day or more
Prednisone 5mg per day or more
Prednisolone 5mg per day or more
(*) dose equivalent from BNF except (**) where dose reflects that described in the
guideline by Simpson et al (2020) and (***) based on best estimate.
Multiple doses of short-term glucocorticoids
This is an area where there is little published evidence, however there is exberiential
and anecdotal evidence which supports the assertion that patients receiving multiple
courses of prednisolone are at risk of HPA axis suppression and adrenal crisis when
physiologically stressed (Fleishaker 2016) BTS guidelines have changed and patients .

1101
£ Y L @ b ]

08/04/2021






image2.png

T spssfe_supporting_sec_-final_hls-19022021-2-1.pdf - Adobe Reader
“

File Edit View Window Help
ARZRBEEE| ®® | = @[] |HB| @ 3|k Tools | Sign | Comment
= B Sionn
I_- » Export PDF
v Create PDF
Table 2: Short-term oral glucocorticoids (one week course or longer and has P °
been on long-term course within the last year or has regular need for repeated D e ot
courses) them with ather fil ypes with s paid
subscription
Wedicine Dose (] SelectFle to Conert to PDF:
ICI
Beclometasone 5mg
Betamethasone 6mg per day or more S
Budesonide 12mg (***)
Deflazacort 48mg per day or more send Files
Dexamethasone 4mg per day or more (**) e Fi
Hydrocortisone 120mg per day or more (**) L
Methylprednisolone 32mg per day or more
Prednisone 40mg per day or more
Prednisolone 40mg per day or more
(*) dose equivalent from BNF except (**) where dose reflects that given associated Guidance
(Simpson et al 2020) and (***) based on best estimate
Intra-articular glucocorticoid injections
There are data demonstrating HPA axis suppression after a single intra-articular
glucocorticoid injection. This can last up to 14 to 28 days (Habib, et al Clin Rheum

2014) and is, in part, dependent upon the dose and formulation of the intra-articular v







image3.png

T spssfe_supporting_sec_-final_hls-19022021-2-1.pdf - Adobe Reader
Fle Edt View Window Help

118% |

B ez

Tools  Sign = Comment

@@@@D\f Olid us\-

Table 3: Inhaled glucocorticoid doses

Medicine Dose (*)

Beclometasone (as non-proprietary, | More than 1000 microgram per day
Clenil, Easihaler, or Soprobec)

Beclometasone (as Qvar, Kelhale or | More than 500 microgram per day (check
Fostair ) if using combination inhaler and MART
regimen)

Budesonide More than 500 microgram per day (check
if using combination inhaler and MART

regimen)

Ciclesonide More than 480 microgram per day (**)

Fluticasone More than 500 microgram per day

Mometasone

More than 800 microgram per day (**)

(*) dose equivalent from BNF (1) except (**) where dose reflects that given by London
Respiratory Network (3)

signin
» Export PDF
v Create PDF

Adobe PDF Pack @

Convert files to PDF and casily combine
them with other file types with 2 paid
subscrption.

Select Fil to Convert to PDF:

Select File

» Send Files
» Store Files






image4.png

T spssfe_supporting_sec_-final_hls-19022021-2-1.pdf - Adobe Reader - X
Fle Edt View Window Help *

R4 Tools = Sign | Comment

R 2N AN ER=Y=IRORC ﬂ/ws\- & [ex |~

Sign in

patient at increased risk of systemic effects.

» Export PDF
Patients using nasal glucocorticoids and an inhaled glucocorticoid at the doses |7 CrestePOF
described in Table 4 should be given a Steroid Emergency Card. Adobe PDF Pack @
et other e ypes wii s o
Table 4: subscription.
SelectFle to Conert to PDF:
Medicine Dose
Beclometasone (as non-proprietary, | 800-1000 microgram per day e
Clenil, Easihaler, or Soprobec)
Beclometasone (as Qvar, Kelhale or|400-500 microgram per day (check if :x::

Fostair ) using combination inhaler and MART
regimen)

Budesonide 400-500 microgram per day (check if
using combination inhaler and MART
regimen)

Ciclesonide 320-480 microgram per day

Fluticasone 400-500 microgram per day

Mometasone 400-800 microgram per day or more








image3.emf
Prescribing%20Safe ty%20Guide%20flowchart%20-%20Leeds%20PCN%20Steroid%20Emergency%20Cards.docx


Prescribing%20Safety%20Guide%20flowchart%20-%20Leeds%20PCN%20Steroid%20Emergency%20Cards.docx
[image: LS25.26 Logo (v2)]			   Prescribing Safety Protocol

		



Steroid Emergency Cards (SEC): National Patient Safety Alert (NatPSA) August 2020

All prescribers/nurses/pharmacists that come across a patient eligible for a steroid emergency card should follow this protocol. 







*If a patient has already received a SEC from a hospital clinic for example, check if a read code has already been added to their record.  If not, add the read code ‘Steroid treatment card issued’ (XaVxk) and document where the card was supplied from.



1.





2.





Add a script note to the repeat template(s) of the relevant steroid(s) (i.e. the reason for the card) e.g. Prednisolone tablets, which reads





3. 





Add a Reminder to the patient homepage which reads





4. 





5. 





If the patient has not* already been supplied with a SEC:





In ‘consultations/new journal’ add the text





Add the read code:          STC1 steroid treatment card XaJif





Hand them one in person from practice stock





For remote consultations and patients with a mobile phone number send a text message informing the patient they should have a SEC:





Dear Patient, we have identified that you should be carrying a Steroid Emergency Card.  The card is available online via this link: https://www.endocrinology.org/media/3873/steroid-card.pdf You can also collect a card from your GP surgery or community pharmacy.





If there is no mobile phone number available: Post a SEC to the patient home address with the generic cover letter which explains why they need one. 





https://www.endocrinology.org/media/4030/spssfe_supporting_sec_-final_hls-19022021-2-1.pdf 





Options available to supply the patient with a Steroid Emergency Card: 





Check if the patient meets the criteria to be eligible for a SEC according to the Society of Endocrinology guideline: 





This will act as a prompt for healthcare professionals to confirm SEC has been issued. 





Please check patient has a Steroid Emergency Card





This patient is at risk of adrenal insufficiency and should carry a Steroid Emergency Card





Set the reminder as ‘High Priority’





NatPSA Aug 2020 – Patient identified as taking high dose steroid treatment and/or has adrenal insufficiency (delete as appropriate), SEC supplied.





Ask them to obtain one from their community pharmacy if no practice stock 





Once one of the above done add the read code:





Steroid treatment card issued’ XaVxk.





See document above for a summary of eligible patients 






Version 1. April 2021
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Summary of patients eligible for the Steroid Emergency Card: 





[bookmark: _GoBack]Taken from: 


https://www.endocrinology.org/media/4030/spssfe_supporting_sec_-final_hls-19022021-2-1.pdf





Below are the groups of patients, receiving exogenous glucocorticoids and therefore at risk of AI, who need a Steroid Emergency Card. They should be given cover with hydrocortisone if admitted to hospital unwell or when undergoing a surgical or invasive procedure: 





Oral Glucocorticoids: 


[image: ]





3 or more short courses of high-dose oral glucocorticoids within the last


12 months, and for 12 months after stopping (see Table 2)


[image: ]


• Repeated courses of dexamethasone as an antiemetic in oncology regimens, and for 12 months after stopping (the Steroid Emergency Card should be given on first cycle of dexamethasone) when future cycles are anticipated.


• Prolonged courses of dexamethasone (>10 days) for the treatment of severe Covid-19


· in these scenarios the card should have been issued by secondary care.





Intra-articular glucocorticoid injections





• 3 or more intra-articular/intramuscular glucocorticoid injections within the last 12 months, and for 12 months after stopping





(if a patient has major surgery, trauma or intercurrent illness within 28 days of having an intra-articular glucocorticoids steroid injection, then they may be at risk of AI) 

















Inhaled glucocorticoids





• Inhaled steroids >1000mcg/day beclomethasone or >500mcg/day fluticasone (or equivalent dose of another glucocorticoid), and for 12 months after stopping (see Table 3)
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• Patients taking inhaled corticosteroids at doses described in Table 4 and any other form of glucocorticoid treatment (incl potent/very potent topical glucocorticoids, intra-articular injection, regular nasal glucocorticoids).


[image: ]





Topical glucocorticoid creams and ointments: 





• Topical high-dose (>/= 200g/ week) potent or very potent glucocorticoids used across a large area of skin for 4 weeks or more, or factors increasing absorption assessed on a case by case basis, and for 12 months after stopping. (see Table 5)


• Potent or very potent topical glucocorticoids applied to the rectal or genital areas and used at high dose (more than 30g per month) for more than 4 weeks, and for 12 months after stopping





Other patients may be at risk depending on other factors outlined in the full guidelines (see guidelines for further detail) and these need to be assessed on a case-by-case basis.
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• Patients prescribed any form of ongoing glucocorticoid treatment (except small amounts of a mild or moderate topical glucocorticoid which should be assessed on a case by case basis) in conjunction with medicines known to be potent CYP3A4 enzyme inhibitors





Potent Protease inhibitors:


Atazanavir


Darunavir


Fosamprenavir


Ritonavir (+/- lopinavir)


Saquinavir


Tipranavir


Antifungals:


Itraconazole


Ketoconazole


Voriconazole


Posaconazole


Antibiotics:


Clarithromycin—long term courses only





Who should be given a Steroid Emergency Card and “sick day rules” advice


These are the patients on exogenous steroids at increased risk of AI needing a Steroid


Emergency Card and advice regarding “sick day rules” if unwell outside of hospital.


These groups are at greater risk of significant HPA axis suppression. They require


cover with hydrocortisone if admitted to hospital unwell (Simpson et al) or when


undergoing a surgical or invasive procedure (Woodcock et al).


• Patients taking oral prednisolone 5mg or above (or equivalent dose of other oral glucocorticoids) for more than 4 weeks, and for 12 months after stopping oral steroids (see Table 1)


• Patients receiving intra-articular or intramuscular glucocorticoid injections who also use glucocorticoids by another route (eg inhaled steroids, oral steroids etc)


• Concomitant use of CYP3A4 enzyme inhibitors (see list below) and glucocorticoids (any route of administration except small amounts of topical mild or moderate potency glucocorticoid which should be assessed on a case by case basis)


• Patients with respiratory disease such as COPD and asthma on high dose inhaled steroids receiving repeated courses of oral steroids (3 or more courses








Who should have steroid cover for intercurrent illness, invasive procedures


and surgery?


Any patients carrying a Steroid Emergency Card, that is all patients listed above,


should have steroid cover when acutely unwell or if having surgery or undergoing an


invasive procedure such as endoscopy (Woodcock et al).


a. There is no need for these patients to be issued with an emergency hydrocortisone injection kit unless there is specific clinical concern.


b. There is increased risk of AI when steroids are used across multiple routes eg. intra-articular, oral, inhaled, topical). If there is doubt or clinical concern then a Steroid Emergency Card should be issued.


c. In the presence of hypotension, tachycardia, vomiting, hyponatraemia after surgery or an invasive post-procedure, or protracted course of glucocorticoid such as for Covid-19 there should be a low threshold for steroid cover.


d. For more endocrinology resources and information on sick day rules please go to https://www.endocrinology.org/adrenal-crisis
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